

Our Ref: SW/AR/GL

13 July 2016

Report 278017

Page 1 of 3

Oddies Textiles
Unit 3 Bank House
Greenfield Road
Colne, Lancashire
BB8 9NL

DATE RECEIVED : 11 JULY 2016
QUALITY/REFERENCE : A-01866-1500-F01 BATCH F101778
REPUTED FIBRE CONTENT : 100% PA6
FABRIC DESCRIPTION : MESH
COLOUR/DESIGN : RED
END USE : DRESS UP
ORDER NUMBER : LD080716

Test Request: Flammability: EN71-2:2011+A1:2014;
Flammability: BRC Code of Practice for Flammability of dress-up
Costumes

Test	Method	Pass	Fail
Flammability	EN 71-2:2011+A1:2014	Pass	
Flammability	BRC Code of Practice	Pass	



S. WISEMAN
LABORATORY DIRECTOR



A. ROSS
TECHNICAL DIRECTOR

This report shall not be reproduced except in full without written approval of HSTTS. In all circumstances results of tests are implied as referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for guidance only and are not a part of the results, Opinions and interpretations expressed herein are outside the scope of UKAS accreditation

BRC Code of Practice for Flammability of Dress-Up Costumes

Test procedure: The sample was tested in accordance with EN71-2:2011+A1:2014 but with the modifications as set out in the BRC Code of Practice.

- (i) Samples tested in both length and width direction
- (ii) Samples tested in duplicate
- (iii) Samples which did not ignite shall be re-tested with addition of a swatch of cotton fabric.

Requirements: The rate of spread of flame at any trip thread shall be not more than 10 mm/s

Test results:

Direction tested	Test #	Sample size	No of pieces in specimen	Cotton swatch used?	Rate of spread of flame (mm/s)		Flaming debris observed	Result
					T ₂₅₀	T ₅₀₀		
Length	1	Full	1	No	DNI	-	No	PASS
	2		1	Yes	DNI	-	Yes *	
	3		1	Yes	DNI	-	Yes *	
Width	1	Full	1	No	DNI	-	No	
	2		1	Yes	DNI	-	Yes *	
	3		1	Yes	DNI	-	Yes *	

NOTES: DNI = Did not ignite/flaming did not reach 50mm marker thread

SE1 = Self extinguished before flames reached 250mm marker thread

SE2 = Self extinguished before flames reached 500mm marker thread

* The flaming debris was the cotton swatch falling from the fabric under test.